
Modifications The front speed sensor bracket may be removed and the sensor repositioned (flag to flag issue)
Gaskets Head gasket MUST be standard

Part Number Description Reason Note Supplier Price
69929591C KIT AGGIORNAMENTO MOTORE V2 SSP 2024 € 934.00 58613271A Fuel Tank SSP22 (Aluminium) To achieve required weight range Ducati Corse 2,422.03€     

BA-SSP.DU.2.20.SSRFA Speed Sensor Bracket Allow for rotation (safety flag to flag) Barni Racing 299.09€         
Codice_parte Descrizione Qty CCR1214 Front Air intake / Subframe 1214>1217 reqd TBC
942470036 GUARN.LIQUIDA THREEBOND TB1207B-CONF.50G 1 13510831A OEM air funnel, 10mm taller Ducati Corse 890.91€         
11210771AA SEMICUSCINETTO BANCO - ROSSO 4 90.D116 metal covers for the throttle control Spider 36.00€           
11210771AB SEMICUSCINETTO BANCO - BLU 4 acc 600 metal covers for the throttle control includes the red button for engine off and the start button JetPrime 254.00€         
11210771AC SEMICUSCINETTO BANCO - GIALLO 4 8291F371A SUPPORTO SHOCK DOPPIO APPOGGIO € 239.27
11210771AD SEMICUSCINETTO BANCO - NERO 4
11210771AE SEMICUSCINETTO BANCO - VERDE 4
77211387C VITE TEF M8x50 10.9 ST-STR-110 FORATA 2 Part Number Description Reason Note Supplier Price
88641701A ANELLO OR 11,91X2,62 VITON 1 8291F371A Supporto shock doppio appoggio Barni Racing 118.00€         
17216581A GEAR 1ST OUTPUT Z35 V2 SSP NOVA RACING 1 90.D120 https://www.spiderracing.it/prodotto/supporto-mono-panigale/ Freely available SpiderRacing 139.00€         
88441221A ANELLO ELASTICO AV25 2
88441211A ANELLO ELASTICO SW29 4

88441201A ANELLO ELASTICO SW 27 1
CODICE / CODE MAG. PREZZO TOP 

TEAM/ PRICE
11210831BA SEMICUSCINETTO DI BIELLA 1301 (ROSSO) 4 37211161BA DR10 15.03 €
11210831BB SEMICUSCINETTO DI BIELLA 1301 (BLU) 4 37211171BA DR10 15.03 €
11210831BC SEMICUSCINETTO DI BIELLA 1301 (GIALLO) 4 71011952B SB10 19.59 €
11210831BD SEMICUSCINETTO DI BIELLA 1301 (NERO) 4 71319522AA DR10 10.35 €
11210831BE SEMICUSCINETTO DI BIELLA 1301 (VERDE) 4 74940141A DR10 0.47 €
11210831BF SEMICUSCINETTO DI BIELLA 1301 (MARRONE) 4 75610401A SB10 154.00 €
77914041C VITE DI BIELLA - CLASSE RESISTENZA 14.9 4 75610411A SB10 154.00 €
12112481A ANELLINO A BECCO ESTERNO PER SPINOTTO 4 77157618B DR10 1.69 €
88642131A OR 115X2 FPM (VITON) 6 7791B221EB SB10 61.42 €
44440401A FILTRO OLIO FAI FILTRI V4 SBK 1 77253317C DR10 0.31 €
77213317C VITE TEF M6X20 10.9 ZINKLAND MGL FORATA 2 84840151C SB10 81.71 €
78811402D GUARNIZIONE COPPA 1199 (WS3820+SILICONE) 1 87512901D SB10 126.85 €
85250541A ROSETTA DIN 7603-A 14,2X19,5X1,5 AL 1 87513161B SB10 127.85 €
89310152C TAPPO SCARICO OLIO CON MAGNETE FORATO 1 87521941AA DR10 37.00 €
77355038B VITE TCEIR M8X20 DIN6912 8.8 STSTR008 1 88450741A SB10 0.49 €
18120064AA ASSIEME SELETTORE MARCE 1
77918241A VITE SPECIALE TEF M6x39 SX 10.9 BRUNITA 1
88641761A OR 10.77X2,62 VITON rif.3043 1
78811102C GUARNIZIONE COPERCHIO TESTA 0708 SH60 2
78811131A GUARNIZIONE COP.CANOTTO 0708 2
85212781B RONDELLA PIANA 6.4X14X1.5 AL. 10
71110932A GRANO CENTRAGGIO TESTA BRUNITO 4
78611271A GUARNIZIONE TESTA D100 KLINGER DE 2
74810461A DADO FLANG.M10X1 - D16RR-1098R 8
74840482A DADO ES. FL. M8X1 CH.13 CL.12 STSTR008 4
85610642A ROSETTA 10,5X21X2 ST-STR-008 8
85212771A ROSETTA 8,4X18X1,6 200HV STSTR008 4
77214251A VITE ACCIAIO FISS.COP.TESTA M6X33 FORATA 4
78050101A TAPPO CONICO STEI M8X1 H8DIN906 (UNI7707 2
24714301A COPERCHIO CHIUSURA VALV. ARIA SECONDARIA 2
77250718B VITE TEF M5X10 8.8 STSTR008 4
21011012BA VALVOLA ASPIRAZIONE D41.8 ACC.CONTR.100% 4
88642081A OR D10X1.5 FPM/70 VERDE 12

ASSIEME ASTA DI REAZIONE  / ROD
ANELLO ELASTICO N1308-100 (1,00 INCH)  / SEEGER

VITE REGISTRO SOSP. POST. F20 L85    /  ADJ. ROD SCREW REAR SUSP. L85
VITE TEF M6X20 10.9 STSR110  / SCREW M6x20

SNODO AWB-8TG AURORA  / BALL JOINT
SEMIASTA SX L=46 SOSP. POST. F20  / HALF ROD LH
SEMIASTA DX L=46 SOSP.POST.F20  / HALF ROD RH

DISTANZIALE SETUP SOSP. POST. FINITO / PLATE REAR SUSP.
DADO FLANGIATO AUTOFR. METAL. M10 CH13  / NUT M10

BOC.CANNOTTO 24,5 INF+7,5/SUP+2,5 1199  / STEERING HEAD INSERT
BOC.CANNOTTO 24,5 INF+2,5/SUP+7,5 1199  / STEERING HEAD INSERT

VITE TCEIF M10X55 8.8 STSTR008  / SCREW M10x55

 Chassis Racing KIT:

DESCRIZIONE / DESCRIPTION

SEMIBILANCIERE SX  / REAR ROCKER  ARM LH
SEMIBILANCIERE DX  / REAR ROCKER ARM RH

DIST SNODO SF.AURORA BIELLA SOSP H3.45  / BALL JOINT SPACER

Ducati Panigale V2 Engine Kit 2024 - Compulsory - Consists of the following parts

Contact: Marco Inturrisi: marco.inturrisi@ducati.com

Authorised Modifications to Ducati Panigale V2 for Supersport Next Generation

Optional Parts:

Compulsory Chassis Parts:


